



ALLSCHOOLABS
SCIENTIFIC

Fastest & Most Credible



104 Western Ave, Yaba, Lagos.
Offices in Lagos, Ogun & Ibadan



Info@allschoolabs.com
www.allschoolabs.com



+234 9017705105
+234 8163383206



RC 3108753

TEXTURE TEST REPORT

Page 1 of 1

Condition of Part:

Surface Preparation:

Grinding ▲ Machined Δ Lapping Δ Filling Δ Others Δ

Measuring Unit:

NEWTON (N)

S/N	SAMPLE ID	TRIAL 1	TRIAL 2	TRIAL 3	AVERAGE
1	SAMPLE	1.81	1.75	1.75	



THE ALL GROUP OF COMPANIES